Report No.: E201704066731-1

6.6.4 Test Results

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

6.6.4.1 700MHz Band
Frequency(MHz) Max.Limit(dB) Mo f('g;;e dei Margin(dB) Result
Downlink:758~768 9 3.14 -5.86 pass
Uplink:788~798 9 3.87 -5.13 pass
Downlink (Max. channel bandwidth 75kHz)
769.0125 9 3.73 -5.27 pass
772.0125 9 3.28 -5.72 pass
774.9875 9 4.06 -4.94 pass
Uplink (Max. channel bandwidth 75kHz)
799.0125 9 3.05 -5.95 pass
802.0125 9 3.65 -5.35 pass
804.9875 9 4.02 -4.98 pass
6.6.42  800MHz Band
Frequency(MHz) Max.Limit(dB) e f(g;;’e sk Margin(dB) Result
Downlink (Max. channel bandwidth 75kHz)
851.0125 9 3.67 -5.33 pass
860.0125 9 3.43 -5.57 pass
868.9875 9 3.98 -5.02 pass
Uplink (Max. channel bandwidth 75kHz)
806.0125 9 4.23 -4.77 pass
815.0125 9 3.87 -5.13 pass
823.9875 9 4.15 -4.85 pass
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6.7 Intermodulation product

Test Date (yy-mm-dd): 2017-04-12 to 2017-04-15
Test environment: Normal

Ambient Temp 23.8°C~28.1°C, Humid 44%~59%, Atmospheric
Pressure 101kpa

Power supply: AC 120V 50/60Hz
Test Method: KDB 935210 D05 Indus Booster Basic Meas v01r01
Test Requirement: FCC part 90.210(b)

6.7.1  Limit

Specification test limits of intermodulation products are given in table 11

Table 11 Intermodulation product limits

frequency range(MHz) Max. intermodulation product limit(dBm)
758-768/788-798 -13.0
769-775/799-805 -13.0
806-824/851-869 -13.0

NOTE: RF channels to be tested for single-carrier: Low frequency, Mid frequency and High

frequency;

6.7.2  Test configuration

Szl —» isolator
generator 1
RF cable
Combiner
- K f
Szl —» isolator

R /
: RX-7W22/
frequency RX-7TW22A48
synchronisation
i UL port
- Spectrum ~— Attenuator -4
analyzer RF cable

Figure 13: Conducted spurious emissions arrangement for Downlink
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Signal

S — isolator
! generator |

Combiner

RF cable

Signal

il

ol RX-TW22/
requency
synchm"onisation RX-7W22A48
] DL port
BRRE o Spectrum —— Attenuator |-d
analyzer ] RF cable

Figure 14: Conducted spurious emissions arrangement for Uplink

6.7.3  Test procedures

(1) Connect the equipment as illustrated Figure 13 and Figure 14, when the output power is
over the maximum value of the Spectrum Analyzer, add the attenuator to avoid destroying;

(2) If the signal generator is not capable of producing two independent modulated carriers
simultaneously, then two discrete signal generators can be connected, with an appropriate
combining network to support the two-signal test;

(3) Set the signal generator frequency to the center frequency of the EUT operating band;

(4) Configure the two signal generator to produce CW on frequencies space consistent with
12.5kHz, 25kHz and 600kHz, with amplitude levels set to just below the AGC threshold
and maximum gain;

(5) Connect a spectrum analyzer to the EUT output;

(6) Setthe RBW =1kHz;

(7)  Setthe VBW =3 x RBW;

(8) Set the detector to power averaging (rms);

(9) Place a marker on highest intermodulation product amplitude;

(10) Capture the plot for inclusion in the test report;

(11) Repeat step (3) to (10) with the composite input power level set to 3 dB above the AGC
threshold;

(12) Repeat steps (2) to (11) for all operational bands;
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FCC ID: PX8RX-7W22-A

Application No.: E201704066731

6.7.4  Test Results
6.7.4.1 700MHz Band
(1) Downlink transmit mode
Intermodulaiton Max.
Frequency range product Limit intermodulation Margin(dB) Result
(dBm) product(dBm)
1). Frequency range: 758MHz~768MHz
1.1). With the AGC threshold level
Low frequency: f1: 758.7MHz
£-759 3MHy -13dBm -17.33 -4.33 pass
Mid frequency: fl: 762.7MHz
- 763 3MHz -13dBm -17.52 -4.52 pass
High frequency: fl: 766.7MHz
£-767 3MHz -13dBm -17.89 -4.89 pass
1.2). With the input signal amplitude set 3 dB above the ALC threshold
Low frequency: f1: 758.7MHz
£:750 3MHz -13dBm -17.65 -4.65 pass
Mid frequency: f1: 763.7MHz
©- 763 3MHz -13dBm -17.85 -4.85 pass
High frequency: f1: 766.7MHz
767 3MHz -13dBm -18.10 -5.10 pass
2). Frequency range: 769MHz~775MHz
2.1). With the AGC threshold level
Low frequency:
f1:769.00625MHz -13dBm -19.81 -6.81 pass
2:769.01875MHz
Channel Mid frequency:
Bandwidth: f1:772.0MHz -13dBm -18.23 -5.23 pass
12.5kHz £2:772.0125MHz
High frequency:
f1:774.98125MHz -13dBm -18.23 -5.23 pass
£2:774.99375MHz
Low frequency:
f1:769.0125MHz -13dBm -16.84 -3.84 pass
2:769.0375MHz
Channel Mid frequency:
Bandwidth: f1:772.0MHz -13dBm -17.94 -4.94 pass
25kHz £2:772.025MHz
High frequency:
f1:774.9625MHz -13dBm -17.52 -4.52 pass
2:774.9875MHz
2.2). With the input signal amplitude set 3 dB above the ALC threshold
Low frequency:
1:769.00625MHz -13dBm -20.54 -7.54 pass
2:769.01875MHz
Channel Mid frequency:
Bandwidth: f1:772.0MHz -13dBm -16.98 -3.98 pass
12.5kHz 2:772.0125MHz
High frequency:
1:769.00625MHz -13dBm -17.20 -4.20 pass
£2:774.99375MHz
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Low frequency:
f1:769.0125MHz -13dBm -17.40 -4.40 pass
2:769.0375MHz
Channel Mid frequency:
Bandwidth: f1:772.0MHz -13dBm -17.76 -4.76 pass
25kHz £2:772.025MHz
High frequency:
f1:774.9625MHz -13dBm -18.25 -5.25 pass
2:774.9875MHz
Note:
1*--Margin= Maximum mark level- specification limit.
(2) Uplink transmit mode
Intermodulaiton Max.
Frequency range product Limit intermodulation Margin(dB) Result
(dBm) product(dBm)
1). Frequency range: 788MHz~798MHz
1.1). With the AGC threshold level
Low frequency: f1: 788.7MHz
£-789 3MHz -13dBm -27.78 -14.78 pass
Mid frequency: f1: 792.7MHz
- 793 3MHz -13dBm -29.30 -16.30 pass
High frequency: f1: 796.7MHz
£-797 3MHz -13dBm -34.90 -21.90 pass
1.2). With the input signal amplitude set 3 dB above the ALC threshold
Low frequency: f1: 788.7MHz
£-789 3MHz -13dBm -30.38 -17.38 pass
Mid frequency: fl: 792.7MHz
- 793 3MHz -13dBm -32.63 -19.63 pass
High frequency: f1: 796.7MHz
£-797 3MHz -13dBm -36.53 -23.53 pass
2). Frequency range: 799MHz~805MHz
2.1). With the AGC threshold level
Low frequency:
£1:799.00625MHz -13dBm -21.98 -8.98 pass
2:799.01875MHz
Channel Mid frequency:
Bandwidth: f1:802.0MHz -13dBm -22.07 -9.07 pass
12.5kHz 2:802.0125MHz
High frequency:
f1:804.98125MHz -13dBm -26.70 -13.70 pass
2:804.99375MHz
Low frequency:
£1:799.0125MHz -13dBm -33.82 -20.82 pass
2:799.0375MHz
Channel Mid frequency:
Bandwidth: f1:802.0MHz -13dBm -33.61 -20.61 pass
25kHz 2:802.025MHz
High frequency:
f1:804.9625MHz -13dBm -31.16 -18.16 pass
2:804.9875MHz
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2.2). With the input signal amplitude set 3 dB above the ALC threshold

Low frequency:
£1:799.00625MHz -13dBm -22.75 -9.75 pass
£2:799.01875MHz

Channel Mid frequency:
Bandwidth: £1:802.0MHz -13dBm -22.21 -9.21 pass
12.5kHz 2:802.0125MHz

High frequency:
f1:804.98125MHz -13dBm -26.25 -13.25 pass
2:804.99375MHz

Low frequency:
f1:799.0125MHz -13dBm -30.65 -17.65 pass
£2:799.0375MHz

Channel Mid frequency:
Bandwidth: £1:802.0MHz -13dBm -33.81 -20.81 pass
25kHz 2:802.025MHz

High frequency:
f1:804.9625MHz -13dBm -31.44 -18.44 pass
2:804.9875MHz

Note:
1*--Margin= Maximum mark level- specification limit.

6.7.4.2  800MHz Band

(1) Downlink transmit mode

Intermodulaiton Max.
Frequency range product Limit intermodulation Margin(dB) Result
(dBm) product(dBm)
1). With the AGC threshold level
Low frequency:
f1:851.00625MHz -13dBm -13.52 -0.52 pass
2:851.01875MHz
Channel Mid frequency:
Bandwidth: f1:860.0MHz -13dBm -14.00 -1.00 pass
12.5kHz 2:860.0125MHz
High frequency:
1:868.98125MHz -13dBm -15.28 -2.28 pass
2:868.99375MHz
Low frequency:
f1:851.0125MHz -13dBm -15.71 -2.71 pass
2:851.0375MHz
Channel Mid frequency:
Bandwidth: f1:860.0MHz -13dBm -17.17 -4.17 pass
25kHz 2:860.025MHz
High frequency:
1:868.9625MHz -13dBm -18.92 -5.89 pass
2:868.9875MHz
2). With the input signal amplitude set 3 dB above the ALC threshold
Channel Low frequency:
Bandwidth: f1:851.00625MHz -13dBm -13.93 -0.93 pass
12.5kHz 2:851.01875MHz
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Mid frequency:

f1:860.0MHz -13dBm -14.86 -1.86 pass
2:860.0125MHz
High frequency:
f1:868.98125MHz -13dBm -16.47 -3.47 pass
2:868.99375MHz
Low frequency:
f1:851.0125MHz -13dBm -16.20 -3.20 pass
2:851.0375MHz
Channel Mid frequency:
Bandwidth: f1:860.0MHz -13dBm -17.15 -4.15 pass
25kHz 2:860.025MHz
High frequency:
f1:868.9625MHz -13dBm -18.38 -5.38 pass
2:868.9875MHz
Note:
1*--Margin= Maximum mark level- specification limit.
(2) Uplink transmit mode
Intermodulaiton Max.
Frequency range product Limit intermodulation | Margin(dB) Result
(dBm) product(dBm)
1). With the AGC threshold level
Low frequency:
1:806.00625MHz -13dBm -29.99 -16.99 pass
2:806.01875MHz
Channel Mid frequency:
Bandwidth: f1:815.0MHz -13dBm -25.28 -12.28 pass
12.5kHz 2:815.0125MHz
High frequency:
f1:823.98125MHz -13dBm -21.86 -8.86 pass
2:823.99375MHz
Low frequency:
f1:806.0125MHz -13dBm -34.30 -21.30 pass
2:806.0375MHz
Channel Mid frequency:
Bandwidth: f1:815.0MHz -13dBm -28.51 -15.51 pass
25kHz 2:815.025MHz
High frequency:
f1:823.9625MHz -13dBm -26.86 -13.86 pass
2:823.9875MHz
2). With the input signal amplitude set 3 dB above the ALC threshold
Low frequency:
1:806.00625MHz -13dBm -26.56 -13.56 pass
Channel £2:806.01875MHz
Bandwidth: -
12.5kHz Mid frequency:
f1:815.0MHz -13dBm -24.96 -11.96 pass

12:815.0125MHz
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High frequency:
f1:823.98125MHz -13dBm -22.02 -9.02 pass

2:823.99375MHz

Low frequency:
f1:806.0125MHz -13dBm -34.64 -21.64 pass

2:806.0375MHz

Channel Mid frequency:
Bandwidth: f1:815.0MHz -13dBm -28.67 -15.67 pass

25kHz 2:815.025MHz

High frequency:
f1:823.9625MHz -13dBm -29.65 -16.65 pass
2:823.9875MHz

Note:
1*--Margin= Maximum mark level- specification limit.
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6.7.5  Test screenshot

6.7.5.1 700MHz Band

6.7.5.1.1Frequency rang: 758MHz~768MHz
(1).  Downlink

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum "é‘-‘ Spectrum ué’
Ref Level 32.00 dBm Offset 41,70 dB & RBW 30 kHz Ref Level 39.00 dém  Offset 41.70 di @ RBW 30 kHz
Att 1508 SWT 1.1ms @ VBW 1kHz Mode Auto FET Att 1508 SWT 1.1ms @ VBW 1kHz Mode Auto FFT
@ 1Rm Clrw @ 12m Clrw
Mi Mz mM2[1] 29.91 dBm)| " " M2[1] 29.79 dBm)|
30 dB r r 759.3040 MHZ] 30 d 3 r 759.3040 MHz
TOI 53.81 dBm)| TOI 53.80 dBm)|
20d mM1[1] 29.86 dBm)| 20 d Mi[1] 29.74 dBm|
758.6960 MHz] 758.6960 MHz|
10 d H 10d
0 de ‘ H 0.dBm [
-10 - ‘ \ " 10 de = F \ "
I [N
20d 1 l' 1 ! -30 dB + I t
[ E
n ] JW STV | R | U | PR e ﬁ W . R O T 1y gt
e Py e
,\g,ﬁ,}l;.w ol EH e Ak and
CF 759.0 MHz 691 pts Span 10.0 MH2 CF 759.0 MH2 691 pts Span 10.0 MHz
Marker Marker
Type | ref | Tre| X-value | ¥-value | _Function | Function Result | Type | Ref | Trc| X-valug | Y-value |__Function | Function Result |
[Zh 1 758,606 MHz 26.86 dBm [ZEN} 1 758,696 MHz 29,74 dBm
M2 1 759.304 MHz 29,91 dbm Tol 53,810 dém (] 1 759,304 MHz 29,79 dBm TOI 53.801 dém
Ma| 1 759.912 MHz -18.69 dBm [ZE} 1 750,912 MHz -19.08 dBm
144 1 758.088 MHz -17.33 dém 14, 1 758.088 MHz -17.65 dBm
) T Feasurna-. WNOILLLD WA oo D il T Measuring..  WLAALLLED WO (|

Date: 14 APR 2017 14:58:22

Low Frequency and With the AGC threshold
level

Date: 14.APR.2017 14:58.28

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum "5—' Spectrum ‘%’
Ref Level 39,00 dBm  Offset 41.70 B & RBW 30 kHz Ref Level 33.00 dbm  Offset 41,70 db & RBW 30 kHz
Att 15d2  SWT  11ms @ VBW 1kHz Mode auto FFT Att 15 dB SWT L1ms @ VBW 1kHz Mode Auto FFT
@ 17m Cirw (®1rm Cirw
,. M2 M2[1] 30.10 dBm| M1 M2 M2[1] 30.11 dBm)|
30 d r 763.3040 MHz| 3048 y y 763.3040 MHz|
TOL 54.25 dBm)| TOI 54.43 dBm)|
20 di M1[1] 29.93 dBm| 20 df M1[1] 29.92 dBm)|
762.6960 MHzZ] 762.6960 MHz
10 d ‘ 10d ‘
0dem l 0 dey l
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" T
I i I
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s0d s0d
CF 763.0 MHz 691 pts Span 10.0 MHz CF 763.0 MHz 691 pts Span 10.0 MHz
arker Marker
Type | Ref | Trc| X-walue | ¥-value |__Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
[Zh| 762,696 MHz 29,33 dBm M1 1 762,696 MHz 26,92 dBm
[l 1 763.304 MHz 30.10 dBm | Tol S4.251 dbm 28] 1 763.304 MHz 30.11 dBm ToI 54,427 dém
13 1 763,912 MHz -19.65 dam [ZE] 1 763.912 MHz -20.04 dBm
M 1 762.088 MH2 -17.52 dBm M4 1 762.088 MHz -17.85 dBm
- ; - T Y
il Measuring... @UORLLLLE W oy | ]'[ | Measuring...  @UENRRNND W6 Nans

Dater 14 APR 2017 14:57:48

Mid Frequency and With the AGC threshold level

Cate: 14 APR 2017 14 57.58

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Spectrum ué‘ Spectrum ué’
Ref Level 39.00 dém Offset 41.70 dB & RBW 30 kHz Ref Level 39,00 dBm Offset 41.70 dB & RBW 30 kHz
Att 15dB  BWT llms @ VBW 1kHz Mode suto FFT ALt 15d8  SWT 11ms @ VBW 1kHz Mode Auto FFT
@ 12m Clrw @ 12m Clrw
- wz  Mz[1] 50.06 dBm)| = v m2[1] 30.05 dBm)|
30 d r y 767.3040 MHz| 30 d r 767.3040 MHz
ToI 54.04 dBm| TOI 54.15 dBm)|
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Marker | Marker |
Type | Ref | Trc| X-walug | Y-value |__Function | Function Result | Type | Ref | Trc| X-valug | Y-value |__Function | Function Result |

[ZEN} 766.656 MHz 30,02 dBm [ZEN} 1 766.696 MHz 30,03 dBm
M2 i 767,304 MH2 30.06 dBm ToI 54.036 dBm M2 i 767,304 MH2 30.05 dbm ToI 54.152 dBm
M3 i 767.912 MH2 -18.01 dBm M3 i 767.912 MH2 -18.10 dBm
14, 1 766,088 MHz -17.89 dam 14, 1 766,088 MHz -18.27 dém
il | teasuring..  WRANRAAND Wk e il | teasuring..  QEARRNASY W |

Date: 14 APR.2017 14:59.04

High Frequency and With the AGC threshold
level

(2).  Uplink

Ref Level 39,00 dBm

&

Offset 41.70 dB & RBW 30 kHz

Date: 14.APR.2017 14:59.10

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum

Ref Level 35.00 dbm

@)

Offset 41,70 dB & RBW 30 kHz

ALt 15dB  SWT 11lms @ VBW 1kHz Mode Auto FFT Att 15dB  SWT 1.1ms @ VBW 1 kHz Mode auto FFT
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m2[1] 24.02 dBm| M2[1] 24.03 dBm)|
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Type | Ref | Trc| X-walue | ¥-value |__Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
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Dater 14 APR 2017 14:55:46

Low Frequency and With the AGC threshold
level

Date: 14 APR 2017 14:55:55

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum ué‘ Spectrum ué’
Ref Level 39.00 dém Offset 41.70 dB & RBW 30 kHz Ref Level 39,00 dBm Offset 41.70 dB & RBW 30 kHz
Att 15d8 SWT _ 11ms @ VBW 1kHz Mode auto FFT ALt 1508 SWT 11lms @ VBW 1kHz Mode Auto FFT
@ 12m Clrw @ 12m Clrw
mz[1] 24.36 dBm)| mz[1] 24.36 dBm
30 d 5 = 793.3040 MHz] 30 d 5 = 793.3040 MHz|
b ToI 51.78 dBm| b TOI 53.25 dBm)|
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ZEN} 1 792,686 MHz 24,04 dBm [ZEN} 1 792,696 MHz 24,07 dBm
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il Measuring... MREHRAEAN W6 s il | Measuring..  QLAMLALE W6 ans 4

Date: 14.APR.2017 14:53.48

Mid Frequency and With the AGC threshold level

Date: 14.APR.2017 14:56.18

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Spectrum ué‘ Spectrum ué’
Ref Level 39.00 dém Offset 41.70 dB & RBW 30 kHz Ref Level 39,00 dBm Offset 41.70 dB & RBW 30 kHz
Att 15d8 SWT _ 11ms @ VBW 1kHz Mode auto FFT ALt 1508 SWT 11lms @ VBW 1kHz Mode Auto FFT
@ 12m Clrw @ 12m Clrw
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Date: 14.APR.2017 14:56.46

High Frequency and With the AGC threshold
level

6.7.5.1.2Frequency rang: 769MHz~775MHz
(1).  Channel bandwidth 12.5kHz

(1.1)  Downlink

(Spectrum |

Ref Level 39,00 dBm  Offset 31.70 0B & RBW 1 kHz
Att 25 dB & SWT 10 ms & VBW 1kHz Mode Auto FFT

(=)

Date: 14.APR.2017 14:56:35

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum

Ref Lewval 30,00 dim  Offset 31.70 0B & RBW 1 kHz
Att 25 dB @ SWT 10 ms & VBW 1 kHz

(#]

Mode auto FFT

Date 7:10

Low Frequency and With the AGC threshold
level

Lomm Avglog [@1em avglog
| w2 M2l 30.04 dBm| L | w2 MLl a0.05 apm)|
30 de ¥ 3 769.018870 MHz] 304 ¥ v 769.018870 MHz|
TOI 55.00 dBm| ﬂ ToI 55.51 dBm)|
20 df | M1[1] 29.98 dBm)| 20 di M1[1} 30.00 dBm|
i j 760.006130 MHz} ‘ j 769.006130 MHz|
10d 1‘ 10 der
0 de T o dem
-10d ! -10 dey —
D1 -13.000 dem e | Tk D1 -13.000 dan + o
20 d . 204 A A
] LAY AN ]
204 4 4 - -ag dan f‘ : ! L,
I T UL ] I SO Iy b
4| dBm— -4pid R = [ ]
U PSS D e ~J— LS I ] B S | W
50 d S0 d
GF 769.0125 MHz 691 pts Span 200.0 kHz. CF 769.0125 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | rRef | Trc | x-wvalue | y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function Function Result |
ML 76800613 MHZ 20,98 dBm | | 25 1 769.00613 MHz 30,80 dBm
mz| 1 769.01887 MHz 30.04 dBm | Tol | 55.004 dBm | [ZE 1 768.01887 MHz 30,05 dBm | TOI 55.510 dBm
143 1 769.0316 MHz -20.16 dBm | 13 1 763.0316 MHz -21.40 dBm
144 1 768.9934 MHz | -18.81 dBm | 14| 1 768.9934 MHz -20.54 dAm
)i ] Measuring... URSHRSAED W Srie g il | heasuring.. QEAARNALY W e

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum ué‘ Spectrum ué’
Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz
Att 25 db & SWT 10 ms & VBW 1kHz Mode Auto FFT At 25dB & SWT 10ms & VBW 1kHz Mode Auto FFT
@ 17m avglog @ 17m avglog
wr | ez Ml 19.23 dBm] wr | e Ml 16.98 dBm
30 d v | v 771.974990 MHz] 30 d v | v 771.974990 MHz|
A Jl ToI 54.03 dBm| A ToI 53.44 dBm|
20 d Mi[1] 29.76 dBm)| 20 d Mi[1] 29.93 dBm)|
h JI 771.999880 MHZ] ‘ j 771.999880 MHz|
10 dBr - 10 dBr
0dem 0dem
-10 dBm - -10 dBm - = o
D1 -12.000 dBr e el D1 -13.000 dBrr
20d Y |r 20d F v 1
L fw h lV/ V\ \l h N i Jr ﬁ ﬁL/,\ a H fl )
-30 dBm |. t - i -30 dBm +
P I 1 ST g TV UL L
_ad ! . i _ala il | /
N V) B e I | e =T JL T
sod sod
CF 772.00625 MHz 691 pts Span 200.0 kHz CF 772.00625 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc | X-valug | Y-value | _Function | Function Result |
I 1 771,99588 MHz 29,76 dBm | | I 1 771,99588 MHz 29,53 dbm |
| M2 1 772,01262 MH2 29.81 dém ToI 54.029 dBm | M2 1 772,01262 MH2 29,98 dém TOI 53.439 dBm
M3 1 772.03751 MH2 -18.23 dBm M3 1 772.03751 MH2 -17.06 dBm
114, 1 771.97499 MHz -19.23 dam 114, 1 771.97499 MHz -16.28 dAm
il Measuring...  WRANAALED W s 4 il | teasuring..  WRANNRACD W8 |

Mid Frequency and With the AGC threshold level

Date:

148

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum ué' Spectrum ué’
Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz
att 25 dB @ SWT 10 ms & VBW 1kHz Mode Auto FFT Att 25dB & SWT 10 ms @ VBW 1kHz Mode Auto FFT
[@irm avglog [@irm Avglog
o o Ma[1] 18.63 dBm] " Y] 17.20 dBm
30 d ¥ ¥ 774.956240 MHz| 30 d v v 774.956240 MHZ|
[\ }1 ToI 53.73 dBm| [\ }1 ToI 53.14 dBm)|
20 di M1[1] 29.66 dBm| 20 di M1[1} 29.65 dBm|
‘l JI 774.981130 MHZ] ‘l JI 774.981130 MHz|
10 der T 10 der T
0dem 0dem
-10 dBm — -10 dBm — -
D1 -13.000 dar T e D1 -13.000 damr -
204 T T 204 T . T
1 (A AN W AV~ T T
30 darr ' ! I ! A + 30 darr £ ! : - ! 4
I B N T S L
-4gd I e 3 -4l t T i
i I [ Sl S LS | N S A T T
50 d 50 d
CF 774.9875 MHz 691 pts Span 200.0 kHz CF 774.9875 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function Function Result |
[ 1 774,98113 MHz 29,66 dBm [ 1 774,98113 MHz 29,65 dBm
M2 1 77499387 MHz 29,70 dBm | ToI £3.734 dbm | M2 1 774,99387 MHz 29,70 dBm | ToI £3.143 dBm
3 1 775.01876 MHz -18.23 dam 3 1 775.01876 MHz -17.31 dBm
4] 1 774.95624 MHz -18.63 dam 4] 1 774.95624 MHz -17.20 dBm
i | teasuring.. WRANANECN W At il | teasuring.. WRANRNELD Wl wavn g
Date: 7 Date: 7

level

(1.2)  Uplink

High Frequency and With the AGC threshold

High Frequency and With the input signal

amplitude set 3 dB above the ALC threshold

Spectrum r.ren Spectrum nc:?
Ref Level 32.00 dBm Offset 31,70 dB & RBW 1 kHz Ref Level 32.00 dBm Offset 31,70 dB & RBW 1 kHz
Att 25dB SWT zams @ VBW 300 Hz Mode Auto FFT Att 25dB SWT Zams @ VBW 300 Hz  Mode Auto FFT
Count 30/20 Count 30/20
[®1Rm Max [®1Rm Max
M2[1] 25.05 dBm| M2[1] 25.03 dBm)|
30d " o 799.018870 MHZ] 30 o W 799.018870 MHz|
I F TOI 48.52 dBm)| I F TOI 49.01 dBm
20 df M1[1] 24.91 dBm)| 20 d M1[1] 24.91 dBm
H l 799.006130 MHZ H l 799.006 130 MHz|
10d 1 10d 1
0 dem [ 0 dem [
-10 der -10 der
D1 -13.000 dém | ‘\ | D1 -13.000 dBm | T
4 4 o
-20 der -20 der
v TR RRTARY,
-30 d - -30 d A
LA NN Vi L
D T T LW A g L A A 1
|\ pey i N — [—
s0d 50 d
CF 799.0125 MHz 691 pts Span 200.0 kHz CF 799.0125 MHz 691 pts Span 200.0 kHz
[ Marker | [ marker |
Type | Ref | Tre | %-value | ¥-value | Function Function Result Type | Ref | Trc | x-value | ¥-value | Function Function Result |
1| 1 709.00613 MHz 24,01 dém 1| 1 709.00613 MHz 24,91 dem
M2 1 799.01887 MHz 25.05 dBm TOI1 48.521 dém M2 1 799.01887 MHz 25.03 dBm TO1 49.010 dEm
M3 1 799.0316 MHz -22.23 dBm | M3 1 799.0316 MHz -23.50 dBm |
M4 1 T98.9934 MHz -21.98 dBm M4 1 798.9934 MHz -22.75 dBrm
-
H ] Measuring... I e H ] measuring... [ i
Date: 3.APR.2017 18: Date: 3.APR.2017 18:

Low Frequency and With the AGC threshold

level

Low Frequency and With the input signal

amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1 FCC ID: PX8RX-7W22-A Application No.: E201704066731

Spectrum ué‘ Spectrum ué‘
Ref Level 39.00 dBm Offset 31.70 df & RBW 1 kHz Ref Leval 39,00 dém Offset 31.70 dB & RBW 1 kHz
Att 2508 SWT  28ms @ VBW 300 Hz  Mode Auto FFT Att 2508 SWT  28ms @ VBW 300 Hz  Made Auto FFT
Count 30/30 Count 30/30
[@ imm Max [@ imm Max
Mz[1] Mz[1] 25.06 abm)|
30 dBn 30 dBn w4 4 802.012620 MHZ|
1 1 TO1 1 1 ToL 10.77 dBm
20 dBn M1[1] 25.13 dBmj 20 dBn M1[1] 25.10 dBm)|
q l\ 801.999880 MHz} q l\ 801.999880 MHz|
10 df 1 10 df 1
0 dem 0 dem
-10 | -10 -
- T . T
01 -13.000 danr 7 01 -13.000 danr ‘
d Aoy A d A M
20 1 o 20 AN
= M
rau\a ﬂ ﬂ fL J= «f"‘J\N w\# T l"‘ 1 —JUii d A J ,Jl \o\,r\\ﬂ lL,‘ f‘
b - | i —ap A - U |
b Lol e o o o ReiEEl o e ] o
50 d 50 d
CF B02.00625 MHz 691 pts Span 200.0 kHz CF B02.00625 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc | X-valug | Y-value | _Function | Function Result |
[ZE} £01,99588 MHz 25.13 dBm | | [ZE} 1 £01,99588 MHz 25.10 dBm |
B02,01262 MH2 | 25,05 dBm TOI 48.812 dBm M2 1 B02,01262 MHz | 25,06 dBm TOI 48.766 dBm
801,98715 MH2 -22.07 dém M3 1‘ 801,98715 MH2 -22.35 dBm
802.02535 MHz -22.69 dam 114, 1 802.02535 MHz -22.21 dBm
S——TTTT S ——TRT
Measuring...  MRRARAEAN W6 wr il ] teasuring.. WRANANECN W6 friv A
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. . Mid Frequency and With the input signal
Mid Frequency and With the AGC threshold level amplitude set 3 dB above the ALC threshold

Spectrum ué' Spectrum ué’

Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz
att 25 dB @ SWT S0 ms & VBW 300 Hz  Mode Auto FFT Att 25dB & SWT S0 ms @ VBW 300 Hz Mode suto FFT
Count 30/30 Count 30/30
[@3rm Max [@3rm Max
mM2[1] 25.09 dBm)| mM2[1] 25.09 dBm|
30 dBn s ; 804.993870 MHz| 30 dBn e 4 804.993870 MHz|
I F Tor 50.98 dBm)| I F Tor 50.75 dBm|
20 der mM1[1] 25.06 dBm| 20 dBr M1[1] 25.06 dBm)|
q l\ 804.981130 MHz] fl l\ 804.981130 MHz|
10 d 10 d
0 dem 0 dem
-18 df P t =10 d — T
01 -13.000 8 | 01 -13.000 damr ‘
20 = 20 T
and /\f . {
1 A F‘
g P T A R Ve A ) [N
J | I— e AN \ LWJL ] N e T
“gé&(“] e 8 L N — [
CF B04.9875 MHz 691 pts Span 200.0 kHz CF B04.9875 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function Function Result |
M1 80+.98113 MHz 25.06 dBm M1 1 804.98113 MHz 25.06 dim
M2 1 B04,99387 MHz | 25,09 dBm | ToI £0.984 dBm | M2 1 B04,98387 MHz | 25,09 dBm | ToI 50.752 dBm
3 1 804.9684 MHz -26.76 dam 3 1 8049684 MHz -26.32 dBm
4] 1 805.0066 MHz -26.70 dBm | 4] 1 805.0066 MHz -26.25 dAm
_
i | teasuring... o wans o i | teasuring.. GRENRNEN Wl ere

Date 7 52 7 16:

High Frequency and With the AGC threshold High Frequency and With the input signal
level amplitude set 3 dB above the ALC threshold
(2).  Channel bandwidth 25kHz

(2.1)  Downlink
o ) (% (soemm ) =)

Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz
Att 25 db & SWT 10 ms & VBW 1kHz Mode Auto FFT At 25dB & SWT 10ms & VBW 1kHz Mode Auto FFT
@ 17m avglog @ 17m avglog
[ Y] 16.04 dBm] wr | e Ml 17.40 dBm
30 d 760.962460 MHz] 30 d v 768.962460 MHz|
ToI 53.74 dBm| ToI 53.41 dBm)|
20 d Mi[1] 30.18 dBm) 20 d Mi[1] 29.80 dBm)|
769.012260 MHZ] 769.012260 MHz|
10 der 10 der
0dem J 0dem ,
-10 dBm -10 dBm
01 -13.000 dBm ! i “ = D1 -13.000 dBm k- ‘f “
20 o 1 20 o T =
| |I "J/W‘ AT, | ) ﬂ | /\l\f\lu
-3 dBm -30 dBm -
j | [ B 11 fo || ] [ N ]
_ad o _ad
! (m— = i ! — i
Hreerd el LY | W | W T L SN I O | L Y L_VJLW
sod sod
CF 760.025 MHz 691 pts Span 400.0 kHz CF 7609.025 MHz 691 pts Span 400.0 kHz
Marker Marker
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc | X-valug | Y-value | _Function | Function Result |
[ZE} 762,01226 MHz 30,18 dBm | | [ZE} 1 768.01226 MHz 29,80 dBm |
(] 1 76903774 MHz | 30,19 dBm ToI £3.738 dBm (] 1 769.03774 MHz | 29,81 dBm ToI £3.409 dém
M3 1‘ 769.08752 MH2 -17.02 dBém M3 1‘ 769.08752 MH2 -17.43 dBm
114, 1 768,96248 MHz -16.84 dBm 114, 1 768.96248 MHz -17.40 dBm
——TTTETT ——TTRT
il ] teasuring.. GRSNANAND W6 wavss il ] teasuring.. WRANANECN W6 e
Date: 017 53 Date: 2017 E

Low Frequency and With the AGC threshold Low Frequency and With the input signal
level amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

Spectrum

FCC ID: PX8RX-7W22-A

&

Ref Leval 30,00 dBm

Offset 31.70 dB & RBW 1 kHz

Spectrum

Application No.: E201704066731

=

Ref Leval 30,00 dBm

Offset 31.70 dB @ RBW

1 kHz

Att 25 db & SWT 10 ms & VBW 1kHz Mode Auto FFT At 25dB & SWT 10ms & VBW 1kHz Mode Auto FFT
@ 17m avglog @ 17m avglog
wr | ez Ml 18.01 dBm] [PV PP Ty 17.95 dBm
30 d v 771.949960 MHz] 30 d 771.949960 MHz|
ToI 53.96 dBm| ToI 54.01 dBm)|
20 d Mi[1] 29.98 dBm) 20 d Mi[1] 30.05 dBm|
771.999760 MHZ] 771.999760 MHz|
10 der 10 der
0dem J 0dem ,
-10 dBm -10 dBm
01 -13.000 dBm . i “ oy D1 -13.000 dBm T ‘f “ oy
20d Y 20d T
I AN AR LLE
B | i Y | B | N |
30 dar 30 dar 7
11 L ! 1 ] L A, 1 A
_ad _ad
IO | NN B R LVSVELY ey B R Y e L PR | IS i sl | DoV W v ey S A P SO SR | WY
sod sod
CF 772.0125 MHz 691 pts Span 400.0 kHz CF 772.0125 MHz 691 pts Span 400.0 kHz
Marker | Marker |
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc | X-valug | Y-value | _Function | Function Result |
[ ma] 1 771,99576 MHz 29,38 dBm | | [ ma] 1 771.99576 MHz 30,05 dBm |
oMz 1 772,02524 MHz 29.99 dBm ToI £3.960 dBm oMz 1 772,02524 MHz 30.06 dBm ToI 54.010 dBrm
I M3 1 772.07502 MH2 -17.94 dBm I M3 1 772.07502 MH2 -17.76 dBm
| ma 1 771.94398 MHz -18.01 dam | ma 1 771.94398 MHz -17.35 dBm
S——TTT S——TTRT
il Measuring...  MRRARAEAN W6 i) il ] teasuring.. WRANANECN W6 v A

Mid Frequency and With the AGC threshold level

Mid Frequency and With the input signal

amplitude set 3 dB above the ALC threshold

Spectrum ué' Spectrum ué’
Ref Level 39.00 dBm Offset 31.70 db & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz
att 25 dB @ SWT 10 ms & VBW 1kHz Mode Auto FFT Att 25dB & SWT 10 ms @ VBW 1kHz Mode Auto FFT
[@irm avglog [@irm Avglog
Y EEEEY] 17.35 dBm] " Ma[1] 18.25 dBm
30d 30d r 775.037520 MHz|
ToI .90 dBm| ToI 53.08 dBm)|
20 di M1[1] 30.09 dBm| 20 di M1[1} 29.22 dBm)|
774.962260 MHZ| 774.962260 MHz|
10 der 10 der
0dem J 0dem ,
-10 dBm -10 dBm
D1 -12.000 dam i “ D1 -12.000 dam - ‘r “ [
20d b 20d T -
| AT, | A
P | I ! | P i i \ §
aj:.u ﬂ 1 i ﬂ 30 dar n ﬂ ~ \j ﬂ ﬂ
el | ] e ] \ ] !
T J L W——" = LN 4 A e
I o o o o s w1 I i O St [ S O N
S0 d S0 d
CF 774.975 MHz 691 pts Span 400.0 kHz CF 774.975 MHz 691 pts Span 400.0 kHz
Marker | Marker
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function Function Result |
m 1 774,96226 MHz 30,09 dBm [ m 1 774,96226 MHz 29,22 dBm
(I 1 77498774 MHz 30.15 dBm | Tol 53.896 dBm | (I 1 77498774 MHz 29,27 dBm | TOI 53.029 dém
CE 1 774.91248 MHz -17.52 dam CE 1 774.91248 MHz -18.41 dBm
| w4l 1 775.03752 MHz -17.35 dm | w4l 1 775.03752 MHz -18.25 dBm
i | teasuring.. WRANRNECN W Wini o i T Measaring..  QLMRGLE W Wi

Date: 5 12

High Frequency and With the AGC threshold
level

(2.2)

Uplink

&

Date: 4. 7

High Frequency and With the input signal

amplitude set 3 dB above the ALC threshold

Spectrum

&

Ref Level 30.00 dBm  Offset 31.70 dB & RBW 1 kHz Ref Level 39.00 dém  Offset 31.70 dB & RBW 1 kHz
Att 25 dB @ SWT S0 ms & VBW 300 Hz _ Mode suto FFT Att 25dB @ SWT 50 ms @ VBW 300 Hz  Mode auto FFT
@ 12m Clrw @ 1Rm Clrw
mM2[1] 21.68 dBm)| [ZETEN] -31.76 dBm)|
30 d 799.037300 MHz] 30 dB 798.987370 MHz
M1 | M2 TO1 49.64 dBm| M1 | M2 TOI 48.08 dBm
20 d MIi[1] 21.72 dBm)| 20 d M1[1] 21.68 dBm)|
799.012700 MHZ] 799.012700 MHz|
10 den 10 d
0dBm: 0 dby
-10 d&m - -10 d
01 -13.000 dBm 01 -13.000 dam
-20d -20 dBm
A M4
13
-30 dBir il A 30 d AT
4 [ s \J | L | |
L ML Ny LY AL ]
i |
o | H St b |- b dBmk Ll L L .
o ol . et R e -+
CF 709.025 MHz 691 pts Span 500.0 kHz CF 799.025 MHz 691 pts Span 500.0 kHz
Marker | Marker
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc| X-value | v-value | Function Function Result |
[ ma] 1 799.0127 MHz 21.72 dém | | 1| 1 780.0127 MHz 21.68 dem
oMz 1 799.0373 MHz 21,68 dém Tol 49,636 dBm mz2| 1 799.0373 MHz 21.64 dém TOL 48.076 dBm
| wma 1 708.9881 MHz -34.58 dém Ma| 1 798.98737 MHz -31.76 dbm |
| ma 1 799.0619 MHz -33.82 dém 14 1 793.06263 MHz -30.65 dbm
il | Measuring... WRANRALED W6 Wbz ]'[ ] Measuring
Date: 017 a3 Date: 3.APR.Z017 16:59:00

Low Frequency and With the AGC threshold
level

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum ué‘ Spectrum ué’
Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 di & RBW 1 kHz
Att 25dB @ SWT 50 ms @ VBW 300 Hz  Mode auto FFT Att 25dB @ SWT 50ms @ VBW 300 Hz  Mode Auto FFT
@ 12m Clrw @ 12m Clrw
m2[1] 21.06 dBm] m2[1] 21.02 dbm)|
30 d 602.024000 MHz] 30 d 802.024800 MHz|
M1 [ mz2 ToI 50.05 dBm| M1 | M2 ToI 50.07 dBm)|
20 d Mi[1] 21.80 dBm) 20 d Mi[1] 21.77 dBm|
802.000200 MHZ] 802.000200 MHz|
10 der 10 der
0dem 0dem
-10 dBm - -10 dBm -
01 -13.000 dBm D1 -13.000 dBm
20d 20d
-30 dBrr N 1 o A -30 dB R ﬂ\'
4 Lo \J / I 4 [ 1/ \ / I
INIINAL ML L ST
- ] o i A L | [ i - B \
,ﬂew_p;.”duw.m A (T VL e | -5 2B e T T o
CF B02.0125 MHz 691 pts Span 500.0 kHz CF B02.0125 MHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Trc | X-walug | ¥-value |__Function | Function Result | Type | Ref | Trc | X-valug | Y-value | _Function | Function Result |
I 802.0002 MHz 21,80 dBm | | I 1 802.0002 MHz 21,77 dbm |
| M2 1 802.0248 MHz 21.86 dém ToI 50.046 dBm | M2 1 802.0248 MHz 21.82 dém TOI 50.071 dBm
M3 1 802.0494 MH2 -33.61 dBm M3 1 802.0494 MH2 -33.81 dBm
114, 1 801.9756 MHz -35.89 dam 114, 1 801.9756 MHz -35.37 dBm
il Measuring... [ W | Heasuring.. URENAAAND W8 whes: 7

Mid Frequency and With the AGC threshold level

Spectrum

&

amplitude set 3 dB above the ALC threshold

Spectrum

(=]

Ref Level 30.00 dBm  Offset 31.70 dB & RBW 1 kHz Ref Level 32.00 dBm  Offset 31.70 dB & RBW 1 kHz
Att 2508 @ SWT 50 ms @ VBW 300 Hz  Mode suto FFT art 25 dB @ SWT 50 ms @ VBW 300 Hz _ Mode Auto FFT
[@ 1hm Cirw (@1m Cirw
Ma[1] 52.22 dBm)| Ma[1] -32.80 dBm|
30d 804.937370 MH2| a0 de 804.937370 MHz|
M1 | M2 TOI 48.51 dBmj M1 M2 TOI 48.68 dBm|
20 d Mi[1] 21.78 dBm| 20 d M1[1] 21.76 dBm)|
804.962700 MHz| 804.962700 MHz|
10 dBr 10 df
0dém 0 dey
-10 dB - -10 d
D1 -12.000 damr D1 -13.000 dB8m
20 d -20 dB
M4 13 M:
-30 dBr A 304 M4 i ALk IA
o3 ol L/ NI e L N (Ll
L S LS ML
-y ) i J b \ b i . |
LSRR - v A oA o o o i) W 1) St T A
CF 804.975 MHz 601 pts Span 500.0 kHz CF B04.975 MHz 691 pts Span 500.0 kHz
Marker (Marker |
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | rRef | Trc | Xx-value | y-value | Function Function Result
M1 1 804.9627 MHz 21.78 dim M1 1 B804.9627 MHz 21.76 dbm
[ZE 1 804.9873 MHz 21,79 dBm | To1 48.507 dém | 2| 1 804.9873 MHz 21,77 dbm | o1 48.681 dBm
M3 1 £05.01263 MHz -31.16 dBm 143 1 B05.01263 MHz -31.44 dBm |
(22 1 £04.93737 MHz -32.22 dam [ 1 804.93737 MHz -32.60 dbm
- —
il | Measuring...  URRARALND W6 TaL g )i ] Measuring... @ARHRSELN W i
Data: 017 17:01:2 Date: 3.APR.2017 17:01:41

High Frequency and With the AGC threshold

level

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

6.7.5.2 800MHz Band
(1). Channel bandwidth 12.5kHz
(1.1)

Downlink

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum "5’ Spectrum EVD
Ref Level 30.00 dBm  OFfset 3170 d5 & RBW 1 FHz Ref Level 35.00 dBm  Offset 31.70 db @ RBW 1 kHz
Att 25 dB @ SWT 50 ms @ VBW 1kHz  Made Auto FFT At 25dB @ SWT 50ms @ VBW 1kHz Mode Auto FET
[@1°m avgLog (@1~m AvoLog
. [ TEY] 30.21 dBm) M w2 M201] 30.23 dBm
30 df k4 ¥ 851.018870 MHz| 30 dB . 2 A 851.018870 MHz|
ﬂ f 101 52.23 dBm) ﬂ ﬂ TO1 52.49 dBm
20 d Mi[1] 30.19 dBm 20 di m1[1] 30.21 dBm)|
l ’ 851.006130 MHz] 1 l 851.006130 MHz|
10 der 1 104 ‘
0B 0 dey ‘
-10 — - -10 df - -
D1 -13.000 dBnr D1 -13.000 dem
20 d i I 20 dBr I | i
N T P I
i | / d | L
-30 dBn t =30
(L S| | 1LY U] ]
da L] ﬂ o) \ i
[ sl } e - — N I [l i g — ———
50 df 50 d
CF 851.0125 MHz 601 pts Span 200.0 kHz CF 851.0125 MHz 691 pts Span 200.0 kHz
Marker | Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | x-value | y-value | Function Function Result |
w1 1 651.00613 MHz 30,15 dBm M 1 S51.00613 MHz 30.21 dem
Lom2 1 851.01887 MHz 30,21 dBm o1 52,234 dBm 12| 1 851.01887 MHz 30.23 dBm 1oL 52,488 dim
i M3 1 851.0316 MHz | -13.52 dBm M3 1 B851.0316 MHz -13.93 dbm |
| M4 1 850.0934 MHz -14.23 dBm 14 1 650.5934 MHz -14.77 dbm
LT .
T [ emsornee GARNNARED W8 iy )it T Measuring...  WAMMAMALD W i
Dats 17 14:16:48 Date: 4.APR.2017 14:17:07

Low Frequency 12and With the AGC threshold
level

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Dats

id Frequency and With the AGC threshold

Spectrum ué‘ Spectrum né’
Ref Level 39,00 dém Offset 3170 d? & RBW 1 kHz Ref Leval 39.00 dBm Offset 31.70 dB w RBW 1 kHz
Att 25 dB @ SWT 50 ms @ VBW 1kHz Mode Auto FFT att 2508 @ SWT S0ms @ VBW 1kHz Mode Auto FFT
[@1am augleg @ 1rm avglog
i 22 mMz[1] 30.33 dBm) i Wiz mz[1] 30.42 dBm|
304 v v 860.018870 MHz] 204 v L] 860.018870 MHz|
TOL 52.73 dBmj TO1 59.27 dBm|
20 di Mi[1] 30.37 dBm 20 d Mi[1} A0.45 dBm)|
l #60.006130 MHz] ] 860.006130 MHz|
10 dBr t 10 der
0dB odem
-10 dem 5 - 10 dem — oh
------ —Iot -13.000 dam
20 d - u 20d 4 4
LT NN D A N
d i [ d 1
-30 dB | =31 dBrr
J. ‘Jl ” T ~J L JI ‘]‘ Jm m | n H NPt 3 1 J‘ ﬂ
dam f Ny \ 1 LY 4 o [ 4 L i il
et iy = [l A T e
-50 o 50 d
CF 860.0125 MHz 691 pts. Span 200.0 kHz CF B60.0125 MHz 691 pts Span 200.0 kHz
Marker | Marker |
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function Function Result |
[ m1] 1 £60.00613 MHz | 30,37 dBm | I 1 E60.00613 MHz 30,45 dBm |
Mz 1 86001887 MHz 30,33 dim To1 52,733 dbm w2 1 860.01887 MHz 30,42 dbm TO1 53.268 dém
| m3j| 1 853.9934 MHz -14.88 dBm I M3 1 859.9934 MH2 -15.66 dBm
| mal 1 260.0316 MH2 -14.00 dBm | 4] 1] 860.0316 MHz -14.86 dBm
=T
il | Measuring... EESHESEED Wl waran g ) | Measuring.. (RMRNANED W ane

Mid Frequency and With the input signal

level

amplitude set 3 dB above the ALC threshold

)i J

Dates 4. 017

Date:

Spectrum né' Spectrum nvn
Ref Level 30,00 dém  OFfset 31.70 & & RBW 1 kHz Ref Level 39.00 dém  Offset 31.70 b & RBW 1 kHz
Att 25 dB @ SWT 50 ms @ VBW 1kHz  Mode Auto FFT Att 2508 @ SWT S0ms @ VBW 1kHz Mode Auto FFT
[@1fm Avglog [@1Fm dvglog
1 . mz[1] 30.08 dBm) W vz m2[1] 30.08 dBm)|
30 di V. v 868.993870 MH2| 30 d ¥ h 4 868.993870 MHz|
ﬂ ﬂ TOL 53.05 dBm ﬂ J\ TO1 53.61 dBm)|
20 di M1[1] 30.09 dBm 20 d mM1[1]) 30.09 dBm
l 868.981130 MHz| 1 868.981130 MHz|
10 dBr 10 der
0de 0dem
-10 dem - P T -10 dBr - T
D1 -13.000 d8r 01 -13.000 derrr
-20 d + 1 -20 d L i ~ 1
s M T | o I
| | il | | I ]
30 B T -30 dBr n v = i
L A0 ﬂ [ L n
4 d | 1 1 | _adl A 1 | A
iy — == L v [ | s e e v N L
-50 o 50 d
CF 860.9875 MHz 691 pts Span 200.0 kHz CF B68.9875 MHz 691 pts Span 200.0 kHz
marker | marker |
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 868.08113 MHz | 30,00 dBm | 1 o1 868.98113 MHz 30.09 dim |
Mz i £68,29367 MHz | 30,08 dBm To1 £3.052 dbm | 2 1 £68,39387 MHz 30,08 dBm | TO! 53.605 dém
M3 1 868.9684 MHz -16.50 dBm 3 1 86,9504 MHz -17.50 dim
M| 1 860.0066 MH2 -15.28 dBm 14 1] 869.0066 MH2 -16.47 dBm
teasuring...  RENNEEAN il e Y il | measuring.. WEARNEEND W v A

High Frequency and With the AGC threshold
level

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

(1.2)  Uplink

Ref Level 39,00 dBm

(=

Offset 31,70 d8 & RBW 1 kHz

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum

Ref Level 39,00 dbm

=)

Offset 31.70 dB @ RBW 1 kHz

Att 25 dB @ SWT S0 ms @ VBW 300 Hz  Mode Auto FFT Att 25d8 @ SWT 50 ms @ VBW 300 Hz _Made Auto FFT
@ 1am Clrw @ 1Rm Clrw
mMz[1] 24.04 dBm) M2[1] 25.18 dBm|
30 d o — 806.018870 MHz] 30dB " 2 806.018870 MHz|
2 TOL 51.87 dBmj W F TO1 51.25 dBm|
20 di I I Mi[1] 24.01 dBm 20d M1[1] 25.16 dBim)|
1 #06.006130 MHz] I’l l 806.006130 MHZ|
10 dBr 10 di
0dB 0 dey
— -10d 1
D1 -13.000 d8m D1 -13.000 dem | ‘
-20 dB o
4 ‘ M
-30 dBr r o 30 =
o ﬁ lﬁ i flnL - nu“' 1 ot i AuﬂL - /| . ﬁkmj‘ it
7 1 |
‘ W eV JR_A WL - L,
éﬁ\mUl AT oSV L A I I J
CF 806.0125 MHz 691 pts. Span 200.0 kHz CF 806.0125 MHz 691 pts Spon 200.0 kHz
Marker [ Marker |
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M| 1 B06.00613 MHz | 24,01 dBm | [Z5| 1 806.00613 MHz 25.16 dBm
Mz 1 £06.01667 MHz 24,04 dim To1 £1.373 dBm 142 1 80601887 MHz 26.18 deém TOL £1.262 dam
M3 1 806.0316 MHz -29,93 dBm M3 1 06,0316 MHz -26.56 dBm
4| 1 805.0934 MHz | -31,49 dém 14 1 05,9934 MHz -27.46 dBm
il | Measuring.. @EGALGRLY il T i | Measuring... NRND wsas 7

Dats: 206322

Low Frequency and With the AGC threshold

Spectrum

level

Date: 3.APR.Z017 17:06:40

Low Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

ué‘ Spectrum né’
Ref Level 39.00 dBm Offset 31.70 dB &« RBW 1 kHz Ref Level 39.00 dBm Offset 31.70 0B & RBW 1 kHZ
Att 25 dB @ SWT 50 ms @ VBW 300 Hz _ Mode Auto FFT At 2508 @ SWT 50ms @ VBW 300 Hz  Mode Auto FFT
fimm Clrw @ 10m Cirw
m2[1] 25.26 dBm) m2[1] 25.28 dBm)|
30 di 44 s §15.018870 MHz| 30 d PP o 815.018870 MHz|
I Yy To1 50.73 dBm| I Yy ol 50.83 dBm
20 I Mi[1] 25.44 dBm| 20 J Mi[1} 25.41 dBm)|
] J‘ #15.006130 MHz] l l' 815.006130 MHz|
10 df 10 df
0de 0dem
-10 dem — 1 -10 dBr - T
D1 -13.000 d8im I D1 -13.000 dem 1
on d f - 20 d 3 r Tk
: N
-30 e N L -30 dBr [ s
] 7 / hr ]
g\ . n ALMIJJ'\ i ;. il ‘ 74%‘ A IL ‘lrl‘ J'L ﬂL JJ : JI
i = ~ 1 f
: ] L [ =] i ] (.
dan LS ]IS (o ] N
CF 815.0125 MHz 691 pts Span 200.0 kHz CF 815.0125 MHz 691 pts Span 200.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M| B15.00613 MHz | 25,44 dim | [ZE) [ €15.00613 MHz 25,41 dBm |
Mz i 61501667 MHz | 25,26 dim o1 £0.732 dBm | 12 ol 815.01887 MHz 25,28 dom | ToI 50.525 dém
M3 1 814.9934 MHz -25.28 dBm 13 1 814.9934 MHz -24.96 dim
M| 1 815.0316 MH2 | -25.54 dBm 14 1] 815.0316 MH2 -26.36 dBm
i | Measuring.. WRGALALLD Wl o | il | measuring.. WRANNAEED W6 aee: 7
Date 7 07:44 Date: 3 7

Mid Frequency and With the AGC threshold

level

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

Spectrum "5’ Spectrum nqn
Ref Level 39,00 dBm  OFffset 31.70 dB & RBW 1 kHz Ref Level 39.00 dém  Offset 31.70 0B & RBW 1 kHz
Att 25 dB @ SWT 50 ms @ VBW 300 Hz Mode Auto FFT Att 26d8 @ SWT S0 ms @ VBW 300 Hz Mode Auto FFT
(6 tFm cirw [@3Fm Cirw
Mz[1] 25.23 dBm) M2[1] 25.23 dBm)
30 df M L 823.993870 MHz| 30 d Prel o 823.993870 MHz|
v ¥ TOI 48.84 dBm)| ¥ Yy Tol 49.87 dBm
20 di I I Mi[1] 25.22 dBm| 20 d I 1 Mi[1} 25.22 dBm)|
] §23.981130 MHz| l l 823.981130 MHz|
10 dBr i 10 \
ad odem
10 di _ | 10 d —
01 -12.000 d8im I D1 -13.000 deim
Mt 4 M
-20 di f 20 df I »
| -
30 a0 w8 . LA
p \
4o JLJL - )n| ) - T lilg Mope ot ﬁ‘ ) -
- AL bt : ML
L ] \ [ 1 AU |
CF 823.9875 MHz 601 pts Span 200.0 kHz CF 823.9875 MHz 601 pts Span 200.0 kHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value | Function Function Result |
M1 1 §23,08113 MHz 25,22 dém [ZE) £23,98113 MHz 25,22 dam
m2| 1 £23,99387 MHz | 25,23 dBm ToI 48,837 dBm | 2 1] 823,99387 MHz 25,23 dBm | TOI 48.867 dBm
M3 1 024.0066 MHz | -21.86 dBm 13 1 24,0066 MHz -22.02 dim
M4 1 §23.9684 MHz -22,12 dBm 114 1 §23.9684 MHz -22.09 dBm
i | teasuring...” WRREEENLD Wl VA o ) T teasuring..  URANMACED WA et o
Dats: 7 57 Date: 3 7 17

High Frequency and With the AGC threshold
level

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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(2). Channel bandwidth 25kHz

(2.1)

Downlink

ﬁ o m
Spectrum v Spectrum u%"
Ref Level 39.00 dBm  Offset 3170 de & RBW 1 kHz Ref Level 30.00 dém  Offset 31.70 dB e RBW 1 kHz
Att 2508 & SWT 10 ms @ VBW 1kHz Mode Auto FFT Att 25dB @ SWI 10 ms @ VBW 1kHz Mode Auto FFT
[@17m avglog (@ 1rm avglog
w1 PECETEY) 17.75 dBm)| M1 | mz mMala] 18.88 dBm)
o 850.987370 MHz| - 850.967370 MHz}
ToI 53.78 dBm TO1 55.53 dBm)|
20 d M1[1] 30.31 dBm 204 mi[1] 31.24 dBm)|
851.012260 MHz| 851.012260 MHz
10 dBr 10 dan
0 démy 0 dem
10 dey J \
---------- 01 ~13.000 derr o ‘[ “ T B 7 I' ‘{ .
20d L \I A Il,'\ -20 d ll ! T — If
\ f \ H
) | |/ N , Al L1/ \ 1
(W 1 f A 1] L | o h
sl I L A \ ) |
[ e e e & L% e S [ [ S [ oo L R RO | R | S
50 d -0
CF B51.025 MHz 691 pts Span 400.0 kHz CF 851.025 MHz 691 pts Span 400.0 kHz
marker | Marker |
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Tre| X-value |__y-value | Function Function Result I
o T 85101226 MH: 30,31 dom | | (T I B51.01226 MHz | 31,24 cBm ]
| w2 1 £51.03774 MHz 30.32 dém | TOL £3.704 dbm | w2 1 851,03774 MHz 31.25 dBm To1 55.534 dém
I M3 1. 551.06263 MHz ~15.71 dBm | M3 1 £51.06263 MHz | -16.20 dBém
[ w4 1 850.08737 MHz -17.75 d2m il ] L AT _155E e
i T Measuring.. @ T i i [ Measuring.. W T e |

Date: 017 1 2 bate e
Low Frequency 12and With the AGC threshold Low Frequency and With the input signal
level amplitude set 3 dB above the ALC threshold
Spectrum i Spectrum =
Ref Level 39.00 dém Offset 3170 di & RBW 1 kHz Ref Level 39.00 dbm Offset 31,70 dB @ RBW 1 EHZ
Att 25 dB @ SWT 10ms @ VBW 1kHz Mods Auto FFT att 2508 @ SWT 10 ms @ VBW 1kHz Mode Auto FFT
@ 17m Avglog @ 12m avgLog
1 iz Mal1] 20.69 dBm| M1 4z MAa 20.66 dBm)
30 o 859.987370 MHz| s0d 859.987370 MHZ]
To1 55.36 dBm)| 101 55.34 dBm)
20 d Mi1] 3070 dBm| 20 d Mi[1] 20.70 dBm)|
860.012260 MHz| 860.012260 MHz|
10 dBr 10d
0 démy odem J \
210 dBm— T  — A e o e I —
20 d r\‘ LA L’* T ol . rl A h«\ T
) VAL AN I | I VAN BN
Y [ N Y A1 N )
_af o 4 b \ _afi o i I
I I o e ST L 1 U | I F ~
sod 50 d |
CF B60.025 MHz 691 pts Span 400.0 kHz CF B60.025 MHz 691 pts. Span 400.0 kHz
marker | Marker |
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function Function Result |
[ w1 86001226 MHz 30.70 dBm | w] | £60.01226 MHz | 30.70 dBm |
M2 1 860.03774 MHz 3072 dBm | TOI 55.356 dm | [ M2 1 66003774 MHz 30.71 dBm Tot §5.337 dbm
e 1 860.06263 MHz ~17.17 dém | | | M3 I B860.06263 MHz | -17.15 dBm
| w4 1] 859.98737 MHz -20.69 dBm | M4 1 859.98737 MHz -20.56 dBm
T veasaring W e i 1 Measuring...  RLARAEND Wk o g

Mid Frequency and With the AGC threshold

level

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold

level

=)
Spectrum v Spectrum i
RefLevel 30.00 dém  Offset 31.70 db & RBW 1 kHz Ref Level 39.00 dBm  Offset 31.70 df & RBW 1 kHz
Att 25 dB @ SWT 10ms @ VBW 1kHz Mode Auto FFT Att 25 dB @ SWT 10 ms @ VBW 1kHz Mode Auto FFT
[ irm auglog [@ 17 avglog
w1 | ome maAd 18.92 dBm ) 18.38 dBm)|
30 d 869.012630 MH2| 204 869.012630 MH 2]
TOI 55.63 dBm)| TOI 56.09 dBm)|
20 d Mi[1] 30.28 dBm)| o0 M1[1] 30.77 dBm)|
868.962260 MHZ] 868.962260 MHZ]
10 dr 10 cBr
0dém 0 dem J \
-10 dBrm -10 der
D1 -13.000 dBrm ‘f “ - 104 o1 13,000 B i w{ ]
d 3 . hi | EREFN 1PN 1Y hi
20 -20d
7
I I 7 I
/ Ll |
-30 dBm r; T H h -30 dBr ﬂ [ 7 N ‘H a
-4gd ‘ " t -4 d ] } - | { |
I Bkl | WO O R S | N | O | O ] DU L o) -
S0 50 df
CF 868.975 MHz 601 pts Span 400.0 kHz CF 868.975 MHz 691 pts Span 400.0 kHz
Marker | Marker |
Type | Ref | Trc | K-value | v-value | Function Function Result | Type | Ref | Trc | X-value |__y-value | Function Function Result !
[ w1 868,96226 MKz 30.28 dém M1 1 £68, 36286 Wiz 20,17 dam
(G 1 868,98774 MHz 30,24 dBm TO1 55,633 dBm M2 1 B68,08774 MHz | 30,74 dBm Tor £6.091 dém |
I 3 1 868.93737 MH2 -22.94 dBm M3} 1 B68.93737 MHz -22,32 dBm
| 1 86001263 MHz -18.52 dém Lil) ! 0901508 Mh2 J18.59 dem
T Fearurng-. WARMNNARD W o ) Measuring... MAMMRAAAD WA L

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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Report No.: E201704066731-1

(2.2)  Uplink
oo ) @

Ref Level 39,00 d8m  Offset 31,70 d2 & RBW 1kHz

FCC ID: PX8RX-7W22-A

Application No.: E201704066731

Spectrum nvn

Ref Leval 39.00 dbm  Offset 31.70 dB @ RBW 1 kHz

Att 25dB @ SWT 50 ms @ VBW 300 Hz _ Mode Auto FFT Att 25d2 @ SWT 50 ms @ VBW 300 Hz _Mode Auto FFT
@ LPm Cirw @ 1Pm Cirw
mM2[1] 21.48 dBm) mM2[1] 21.44 dBm|
30 df 806.037300 MH2| 30 d 806.037300 MHz|
ML | M2 TOL 19.76 dBmj M1 | M2 TO1 19.98 dBm)|
20 d Mi[1] 21.47 dBm| 20 df M1[1] 21.43 dBm|
806.012700 MHz} 806.012700 MHz|
10 der 10 cBr
0db odem
-10 dBm - -10 dBr -
01 -13.000 den D1 -13.000 derm
-20 di -20 d
nlALE -
-30 B “ h &l 1 \“ ﬂ -30 dBm ;-1“-/1 a [
40d | i I} ." L I ‘L, J\ { ; Jl | 40d | | 1} ‘JH | ﬂ W \ i " | | |! |
P S - LU A ] | b AL s LA R L,
Neloh et o fom ! RS e L .

CF 806.025 MHz 601 pts Span 500.0 kHz CF 806.025 MHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value | Function Function Result |
M1 1 806.0127 MHz 21,47 dBm M1 1 806.0127 MHz 21,43 dm
M2 1 806.0373 MHz | 21.48 dBm To1 49.760 dBm | M2 1] 806.0373 MH2 21.44 dBm | TOI 49.979 dBm
M3 1 806.0619 MHz | -34,30 dBm M3 1 806.0619 MHz -34.64 dBm
M4 1 B805.9881 MHz -36.08 dBm M4 1 805.9381 MHz -37.00 dBm
i | teasuring.. WERARENLS Wl praive A ) T Measuring..  (RANLAIEE W6 oA

Dates

Low Frequency and With the AGC threshold
level

Spectrum né"

Ref Level 39,00 d8m  Offset 31.70 d& & RBW 1 kHz

Low Frequency and With the input signal

amplitude set 3 dB above the ALC threshold
Sreamm ) &l

Ref Leval 39.00 dbm  Offset 31.70 dB & RBW 1kHz

Dats: 17 17:1

Mid Frequency and With the AGC threshold
level

Spectrum ué‘

Ref Level 30,00 dBm  Offset 31.70 d8 & RBW 1 kHz

att 25 dB @ SWT S0 ms & VBW 1kHz Mode Auto FFT Att 25dB @ SWT S0ms @ VBW 1kHz Mode Auto FFT
(@ 1rm Cirw (@1rm Cirw
M21] 24.67 dBm) m2[1] 24.64 dBm)
30 d . . 815.037300 MHz| 204 . 815.037300 MHz|
3 TOI 51.31 dBm)| r TO1 51.39 dBm)
20 d Mi[1] 24.58 dBm) 20 mi[1] 24.59 dBm
§15.012700 MHz| 815.012700 MHz]
10 dBr 10 dr
0dB odem
-10 dem - -10 der -
D1 -13.000 dBnr 01 -13.000 d&nr
-20 di -20 d
3 AN M3 v
J I
-30 B - ﬁ// " b -30 dBrr - ﬂ'“- 1
] A VI
o Pl || | 5 I I | H\ od | I I I L i PR
L LA S AN AN L LA e LU LT L
s ot e 4 | o ek o M |
I T T P L) o R A T
CF 815.025 MHz 601 pts Span 500.0 kHz CF 815.025 MHz 601 pts Span 500.0 kHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type| Ref | Trc. X-value | ¥-value | Function Function Resutt |
M1 1 §15.0127 MHz 24,58 dim M1 1 6150127 MHz 24,50 dBm
Mz 1 815.0373 MHz 24,67 dBm To1 51,310 dBm 2| 1 B150373 MHz | 24,54 dbm Tot 51392 dBm
M3 1 814.9881 MHz | -28,99 dBm M3 1 814 9881 MH2 -28.67 dBm |
M4 1 815.0619 MHz -28.51 dam M4 1 B15,0619 MHz | -23.22 dBm
CITTe T
1 | teasuring.. WRANERRIN W T ) ] Measuring. N T

Mid Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
crmi (%]

Ref Level 30,00 dm  Offset 31.70 0B & RBW 1 kHz

ALt 25dE & SWT S0 ms & VBW 1kHz Maode Auta FFT ALt 25dB & SWT S0ms @ VBW 1kHz Mode Auto FFT
(@1mm Cirw (@am Cirw
mM201] 20,97 dBm) m21] 23.03 dBm
30 d 623.987300 MHz| 20 d 623.987300 MHz|
T
To1 19.66 dBm) B Mz To1 9.36 dBm
20 d mif1] 24.04 dBm) 20 df mi[1] 3.09 dBm|
§23.962700 MHz| 823.962700 MHz,
10 dBn 10 dBn
0de odem
-10 dBm -
om—————— —H——FF—-F— | —ID1 -13.000 dBrm
" 20 di
V3 M - .
-30 dBm I A T i 30 dBm o 4”"\ i
i N
nx,aﬂuﬂ/ L;"’*q ‘H.\‘ﬂ/ A
st L SOSLAN 0 N Y PR NI RN R ST
5 i | 7R B = Cace .

Dats: 3

High Frequency and With the AGC threshold
level

CF 823.075 MHz 601 pts. Span 500.0 kHz | CF 823.975 MHz 601 pts Span 500.0 kHz |
Frarker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function Function Result |
M| 1 823.9627 MHz | 24,04 dBm | [ZE 1| 623.9627 MHz 23,09 dem |
Mz 1 823.8073 MHz 23,37 dim To1 49,662 dbm 2 1 623,9873 MHz 23,03 dbm TO! 48.356 dBm
m3j| 1 823.9381 MHz -26.86 dBm M3 1 823.9381 MH2z -29.41 dBm
Md| 1 824.0119 MH2 | -27.82 dAm 144 1] 824.0119 MH2 -20.65 dBm
i | Heasuring...” (NNNNNNES W wasz ] Heasuring..” A NNNNNNES W wrasn

High Frequency and With the input signal
amplitude set 3 dB above the ALC threshold
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6.8 Radiated spurious emissions

Test Date (yy-mm-dd): 2017-04-22
Test environment: Normal

Ambient Temp 23.8°C~28.1°C, Humid 44%~59%, Atmospheric
Pressure 101kpa

Power supply: AC 120V 50/60Hz
KDB 935210 D05 Indus Booster Basic Meas v01r01

Test Method:
est Metho EIA/TIA 603- D-2010/2.2.12
Test Requirement: FCC part 90.219(e)(3)
68.1 Limit

The power of any emission outside a licensee's frequency block shall be attenuated below the

transmitter power (P) by at least -13 dBm.

6.8.2  Test configuration

E Antenna Tower
cem=3 3m (..E........ Search
EUT ‘ /»" Antenna

v
4m /
RF Test

o — Receiver
C ) Lo | i \"\-‘ “
v | ]

v '

Tum 0.8m ¢ Im

Table A ' A EE
i ; oo

: P [ ]
SIS S S S S S S SSSSSSSSSS

Ground Plane

Figure 15: 30 MHz to 1 GHz radiated emissions test configuration
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; Antenna Tower
saned 3M & E ......... | — Horn Antenna
EUT v
4m Snec
s pectrum
( I ;o L| R

" ! W l ]

Turn 0. 8m + Im \

Table :
" ! & Amplifier -, Dgg

Figure 16: Above 1 GHz radiated emissions test configuration

6.8.3  Test procedures

a)  Connect the equipment as illustrated;
b)  Adjust the spectrum analyzer for the following setting;

1) RBW=100kHz for spurious emission below 1 GHz, and 1MHz for spurious emission above

1GHz;

2) VBW=300k for spurious emission below 1GHz, and 3MHz for spurious emission above
1GHz;

3) Sweep speed slow enough to maintain measurement calibration;

4) Detector Mode= Positive Peak;

c) Place the transmitter to be tested on the turntable in the standard test site, or and FCC listed
site compliant with ANSI C63.4-2001 clause 5.4.The transmitter is transmitting into a
nonradiating load that is placed on the turntable, the RF cable to this load should be of
minimum length. For transmitters with integral antennas, the tests are to be run with the unit
operating into the integral antenna.

d) For each spurious measurement the test antenna should be adjusted to the correct length for
the frequency involved. This length may be determined from a calibration ruler supplied with
the equipment. Measurements shall be made from the lowest radio frequency generated in the
equipment to the tenth harmonic of the carrier, except for the region close to the carrier equal

to = the test bandwidth.
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g)

h)

3

k)

D

Key the transmitter with normal modulation base the standard.

For each spurious frequency, raise and lower the test antenna from 1 m to 4 m to obtain a
maximum reading on the spectrum analyzer with the test antenna at horizontal polarity. Then
the turntable should be rotated 360° to determine the maximum reading. Repeat this
procedure to obtain the highest possible reading. Record this maximum reading.

Repeat step f) for each spurious frequency with the test antenna polarized vertically.

Substitution Test
Antenna Antenna

RF SIGNAL Test
GENERATOR : Receiver
i
TURNTABLE i
]
]

| STANDARD TEST SITE

B o ——— T ——— ———— [ ——— ——— - ———— —

Reconnect the equipment as illustrated.
Keep the spectrum analyzer adjusted as in step b).

Remove the transmitter and replace it with a substitution antenna(the antenna should be
half-wavelength for each frequency involved). The center of the substitution antenna should
be approximately at the same location as the center of the transmitter. At the lower
frequencies where the substitution antenna is very long, this will be impossible to achieve
when the antenna is polarized vertically, In such case the lower end of the antenna should be

0.3m above the ground.

Feed the substitution antenna at the transmitter end with a signal generator connected to the
antenna by means of a nonradiating cable. With the antennas at both ends horizontally
polarized, and with the signal generator tuned to a particular spurious frequency, raise and
lower the test antenna to obtain a maximum reading at he spectrum analyzer. Adjuest the
level of the signal generator output until the previously recorded maximum reading or this set
of conditions is obtained, This should be done carefully repeating the adjustment of the test

antenna and generator output.

Repeat step k) with both antennas vertically polarized for each spurious frequency.
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m) Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the
readings obtained in step k) and 1) by the power loss in the cable between the generator and
the antenna, and further corrected for the gain of the substitution antenna used relative to an

ideal half-wave dipole antenna by the following formula:
Pd(dBm)=Pg(dBm)-cable loss(dB)+antenna gain(dB)
Where:

Pd is the dipole equivalent power and Pg is the generator output power into the substitution

antenna.
NOTE: It is permissible to use other antennas provided they can be referenced to a dipole.
NOTE: Effective radiated power(e.r.p) refers to the radiation of a half wave tuned dipole instead of

and isotropic antenna. There is a constant difference of 2.15 dB between e.i.r.p and e.r.p.

e.r.p.(dBm)=e.i.r.p(dB)-2.15

6.8.4  Test Results
6.8.4.1 700MHz Band
6.8.4.1.1 Frequency range: 758MHz~768MHz/788MHz~798MHz

Vertical
Test Frequency Measuring level Limit(dBm) Margin(dB) Result
(MHz) (dBm)
Frequency range: 30MHz to 1GHz
30.1691 -78.93 -65.93 pass
35.5088 -81.45 -68.45 pass
75.3988 -86.40 -73.40 pass
<-13dBm
127.8713 -85.42 -72.42 pass
220.5476 -87.36 -74.36 pass
384.6920 -79.38 -66.38 pass
Frequency range: 1GHz to 6GHz
2127.996 -77.20 -64.20 pass
3171.823 -75.80 -62.80 pass
3457.165 -76.54 -63.54 pass
<-13dBm
4593 .850 -77.94 -64.94 pass
4978.446 -77.58 -64.58 pass
5242.525 -77.58 -64.58 pass
Note: Sweep all the modulation types emissions in 700MHz Band , find the worse case to
report it.
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Horizontal
Test Frequency Measuring level Limit(dBm) | Margin(dB) Result
(MHz) (dBm)
Frequency range: 30MHz to 1GHz
30.8549 -83.04 -70.04 pass
103.8662 -93.42 -80.42 pass
127.1547 -90.81 -77.81 pass
<-13dBm
189.4997 -85.55 -72.55 pass
280.8307 -87.01 -74.01 pass
384.6920 -84.89 -71.89 pass
Frequency range: 1GHz to 6GHz
2885.073 -72.98 -59.98 pass
3171.823 -68.81 -55.81 pass
3457.165 -72.80 -59.80 pass
<-13dBm
4660.279 -69.30 -56.30 pass
4907.481 -68.94 -55.94 pass
5914.473 -68.07 -55.07 pass
Note: Sweep all the modulation types emissions in 700MHz Band , find the worse case to
report it.

6.8.4.1.2 Frequency range: 769MHz~775MHz/799MHz~805MHz

Vertical

Limit(dBm) | Margin(dB) Result

Test Frequency Measuring level
(MHz) (dBm)

Frequency range: 30MHz to 1GHz

30.3391 -73.57 -60.57 pass
37.1416 -76.77 -63.77 pass
53.2174 -81.62 -68.62 pass
125.7336 -81.43 =13dBm -68.43 pass
165.5909 -80.98 -67.98 pass
384.6920 -79.02 -66.02 pass
Frequency range: 1GHz to 6GHz
2127.996 -77.20 -64.20 pass
3171.823 -75.80 <-13dBm -62.80 pass
3457.165 -76.54 -63.54 pass
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4593.850 -77.94 -64.94 pass
4978.446 -77.58 -64.58 pass
5242.525 -77.58 -64.58 pass
Note: Sweep all the modulation types emissions in 700MHz Band , find the worse case to
report it.
Horizontal
Test Frequency Measuring level Limit(dBm) | Margin(dB) Result
(MHz) (dBm)
Frequency range: 30MHz to 1GHz
30.6820 -80.91 -67.91 pass
57.2506 -90.09 -77.09 pass
103.8662 -89.02 -76.02 pass
<-13dBm
126.4422 -87.34 -74.34 pass
166.5241 -84.14 -71.14 pass
440.2359 -80.45 -67.45 pass
Frequency range: 1GHz to 6GHz
2885.073 -72.98 -59.98 pass
3171.823 -68.81 -55.81 pass
3457.165 -72.80 -59.80 pass
<-13dBm
4660.279 -69.30 -56.30 pass
4907.481 -68.94 -55.94 pass
5914.473 -68.07 -55.07 pass

report it.

Note: Sweep all the modulation types emissions in 700MHz Band , find the worse case to

6.8.4.1.3 800MHz Band

Vertical
Test Frequency Measuring level | Limit(dBm) | Margin(dB) Result
(MHz) (dBm)
Frequency range: 30MHz to 1GHz
30.3391 -72.55 -59.55 pass
37.1416 -76.84 -63.84 pass
47.8282 -79.09 <-13dBm -66.09 pass
126.4422 -80.39 -67.39 pass
165.5909 -81.24 -68.24 pass
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384.6920 -78.25 -65.25 pass
Frequency range: 1GHz to 6GHz
1638.666 -78.68 -65.68 pass
1897.096 -78.24 -65.24 pass
2669.849 -74.76 -61.76 pass
<-13dBm
3236.222 -68.31 -55.31 pass
4949.938 -69.55 -56.55 pass
5931.480 -67.34 -54.34 pass
Note: Sweep all the modulation types emissions in §00MHz Band , find the worse case to
report it.
Horizontal
Test Frequency Measuring level Limit(dBm) | Margin(dB) Result
(MHz) (dBm)
Frequency range: 30MHz to 1GHz
30.1691 -85.14 -72.14 pass
102.7054 -91.53 -78.53 pass
127.1547 -88.57 -75.57 pass
<-13dBm
189.4997 -87.21 -74.21 pass
280.8307 -88.02 -75.02 pass
384.6920 -82.69 -69.69 pass
Frequency range: 1GHz to 6GHz
2196.282 =77.77 -64.77 pass
2935.209 -73.49 -60.49 pass
3236.222 -67.42 -54.42 pass
<-13dBm
3588.654 -73.77 -60.77 pass
4412.841 -69.54 -56.54 pass
5863.743 -67.99 -54.99 pass
Note: Sweep all the modulation types emissions in S00MHz Band , find the worse case to
report it.
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APPENDIX A. PHOTOGRAPH OF THE TEST CONNECTION DIAGRAM
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